



Certificate of Compliance



Date Created/Modified: February 25, 2014

| |
|---------------|
| <u>Item #</u> |
| 1696 |

| |
|-------------------------|
| <u>Item Description</u> |
| 2 TONE PUTTY W/GLITTER |

| |
|------------------|
| <u>Confirm #</u> |
| CC130395 |

| |
|------------------------|
| <u>City of Factory</u> |
| SINJHUANG CITY |

| |
|---------------------------|
| <u>Country of Factory</u> |
| TAIWAN |

| |
|-------------------------------|
| <u>Date(s) of Manufacture</u> |
| 23-Jan-14 |

| |
|---------------------------|
| <u>Importer of Record</u> |
| U.S. Toy Company |
| 13201 Arrington Rd |
| Grandview, MO 64030 |
| (816) 761-5900 |

| |
|---|
| <u>Third Party Testing Lab</u> |
| Lab: SGS TESTING |
| Contact: OWEN CHENG |
| Address: NO. 33, NO. 35, WU CHYUAN ROAD |
| WUKU INDUSTRIAL ZONE, TAIPEI TAIWAN |
| Phone #: 2299-3939 |

| |
|--------------------------------|
| <u>Third Party Testing Lab</u> |
| Lab: |
| Contact: |
| Address: |
| Phone #: |

| |
|--------------------------------|
| <u>Third Party Testing Lab</u> |
| Lab: |
| Contact: |
| Address: |
| Phone #: |

| |
|----------------------|
| <u>Test Date(s):</u> |
| 26-Aug-13 |
| 16-Aug-13 |
| 19-Nov-13 |
| |

| |
|--------------------------|
| <u>Test Report(s) #:</u> |
| HY/2013/80053 |
| HY/2013/80054 |
| HY/2013/90336 |
| |

Product safety standards to which this product has been tested and is being certified:

ASTM F963 Physical/Mechanical
 ASTM F963 Flammability (finished product)
 ASTM F963 Heavy Metal
 16 CFR 1303 Total Lead Content (Surface/Substrates)
 US Phthalates
 USP 61/62 Microbiological

| |
|---|
| A copy of this report and all test results will be maintained by: |
| Name: Janet Bauman |
| Address: 13201 Arrington Rd Grandview, MO 64030 |
| Phone: (816) 761-5900 ext. 2427 |
| Email: jbauman@ustoyco.com |